CERTIFICATE OF VERIFICATION

INTERNATIONAL CERTIFICATION SERVICES PVT. LTD.
This is to certify that the products of

WORLD OF STONES PRIVATE LIMITED

Regd. Office: B-45, Road No.2, Indraprasta Industrial Area, Kota — 324007, Rajasthan, India.
Works: Opp. I. C. D. Ravtha Road, N.H.- 52, Mandana, Kota- 324007, Rajasthan, India.

Registered as complying with safety requirements of CPR 305/2011 Construction Product Regulation and European
Harmonized Standards :— EN 1341:2012, EN 1342:2012, EN 1343:2012, EN 12057:2015, EN 12058:2015, EN 1469:2015,
EN 12372:2006, EN 1926:2006, EN 13755:2008, EN 12371:2010, EN 14231:2003, EN 12407:2007, EN 12149, Test
Method AFPS GS 2014-01 PAK and UAE EN ISO 11925- 2:2011.

PRODUCTS

Processing And Supply of Natural Stone viz Sandstone, Limestone,
Granite and Slate & Quartzite in Various Shapes And Finishes And Manufacturing of
Stone Veneer In Various Sizes
(As per Annexure -1: Attached)

Registration No. : RP91/9799

Registered Date : 28" November, 2017
Reassessment Date : 10" December, 2010
Revision Date : 30" November, 2022
Issue Date : 08" December, 2022
Expiry Date : 27" November, 2023
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Technical Statement:
The TCF is, in so far as is Technically Viable, based on the requirements of by EU directive and inspection and testing as
per Harmonized European Standards provided all safety measures Recommended are followed..

1. CE Marking (CPR 305/2011 - Construction Product Regulations and Standards and European Harmonized
Standards) EN 1341:2012, EN 1342:2012, EN 1343:2012, EN 12057:2015, EN 12058:2015, EN 1469:2015, EN
12372:2006, EN 1926:2006, EN 13755:2008, EN 12371:2010, EN 14231:2003, EN 12407:2007, EN 12149, Test
Method AFPS GS 2014-01 PAK and UAE EN ISO 11925- 2:2011
ICS CE Assessment Report No. RP91/9799/2020/5256315712_8 2020 dated .08.12.2020
In house test reports as per Annexure |.

Manufacturer's EC Declaration of Conformity World of Stones Pvt Ltd ./2020/11, Date:11.11.2020.

L&;
Managing Director
International Certification Services Pvt. Ltd.

bl

Validity of this certificate is based on periodic audits of the EC Directive defined by the Technical statement and
its contingent upon prompt, written notification of significant changes to the EC Directive and/or its
components thereof shall be immediately communicated to ICS.

22/23, Goodwill Premises, Swastik Estate, 178 CST Road, Kalina, Santacruz (E), Mumbai — 400 098, Maharashtra, India. Tel.; 022-42200900




Annexure |

WORLD OF STONES PRIVATE LIMITED

Registration No.: RP91/9799

Sr Test Report Nos j’ Stone Colours
No i
| Sand Stone
(1. C DOS Test Repot Nos: Grey (Commonly known as Pav’'sGres d’ Inde Gris, Silvaer
1. 2013-14/28 dated 06 Sep 2013 Grey,Castle Grey, Kandla Grey, Mountain Mist, Oyster Grey).
2. 2013-14/19 dated 19 Jun 2013
3. 2013-14/34 dated 23 Sep 2013 :
Sigma Test Report No 9140130026 dated 25
Mar2013
2. C DOS Test Repot Nos: Chocolate (Pav'sGres d’ Inde Chocolate and Mandana Red)
1. 2013-14/24 dated 08 July 2013
2. 2013-14/35 dated 23 Sep 2013
3. 2013-14/20 dated 19 Jun 2013
4. 2013-14/30 dated 06 Sep 2013
Sigma Test Report No 130610004/1 dated
20 Jun2013
3. C DOS Test Repot Nos: Brown (Commonly known as Pav'sGres d’ Inde Multicolor,
1. 2013-14/21 dated 19 Jun 2013 Bark,Ash, Russet Brown, Autumn brown, Hazelnut, Buff, Buff
2. 2013-14/22 dated 22 Jun 2013 Brown, Garda Buff, Golden Oak. Yellow Brown, Sunset, Buff
3. 2013-14/29 dated 06 Sep 2013 Brown, Sunrise, Bundi Multi colour, Green Brown, Navajo
4. 2013-14/36 dated 23 Sep 2013 Sand)
5. ULR-TC579418000000033F dated 13 Dec
2018
Sigma Test Report Nos
1. 9140130021 dated 04.02.2014
2. 9140130022 dated 04.02.2014
3. 1005786 dated 24 Jul 2014
4. 913100805 dated 07 Dec 2013 |
4. C DOS Test Repot Nos: Ochre Yellow (Commanly known as Mint, Fossil Mint,
1. 2015-16/044 dated 11 Jan 2016 ShrubbyMint, Desert Sand, Fossil Buff, Sahara, Dune,
2. 2015-16/047 dated 13 Jan 2016 Modac, Sheshell Rose, Sunset, Modac Rose, Dawn Sky
3 2016-17/005 dated 13 Apr 2016 Blend
Sigma Test Report Nos:
1. 9131008003 dated 07 Dec 2013
2. 1005785 dated 24 July 2014 |
5. Sigma Test Report No 9140130020 dated 04 Green (Commonly known as York Green, Autumn Blend,
Feb 2014, 1005787 dated 24 Jul 2014 and SunsetBlend, Raj Blend, Raj Green, Forest Green, Mossy
9131107008 Green, Autumn Green, Forest Glen and Beige)
dated 04 Jan 2014.
6 Sigma Test Report No 1009810 Sagar Black (Commonly known as Monsoon, Crag side,
dated 05 Oct 2015 Twilightand Cloudy Black)
7 Sigma Test Report No 1005784 Gold Leaf (Commonly known as Lalitpur Yellow, Marie gold
dated 24 Jul 2014 Yellow, Nagpur Yellow, Barley Field)

/{Managing Director
International Certification Services Pvt. Ltd.

Validity of this certificate is based on periodic audits of the EC Directive defined by the Technical statement and

its contingent upon prompt, written notification of significant changes to the EC Directive and/or its
components thereof shall be immediately communicated to ICS.

22/23, Goodwill Premises, Swastik Estate, 178 CST Road, Kalina, Santacruz (E), Mumbai — 400 098, Maharashtra, India. Tel.: 022-42200900




Annexure |

WORLD OF STONES PRIVATE LIMITED
Registration No.: RP91/9799

dated 10 Sep2018 , 1016330 dated 10
Sep2018,1016331 dated 10 Sep2018,
1016332

dated 10 Sep2018, 1016333dated 10
Sep2018,

1016334dated 10 Sep2018, 9131107010 dated
04Jan2014

C DOS report No 12-13/32 dated 18 Jan 2013

Lime Stone
8. Sigma Test Report No 9131008004 lta Gold (Commonly known as Asian Gold, Desert Gold,
dated 07 Dec 2013 Finesse, Jaisalmer Yellow, Glorious Gold and Sunflower)
9. Sigma Test Report No 9131107009 Kadappa Black (Commonly known as Midnight Black, Blue
dated 04 Jan 2014 Black, Chittor Black, Raja Black, Smoky Beam and Mystic
sky)
10. Sigma Test Report No French Vanilla (Commonly known as Honey mede, Earthen
9131008006dated 07 Dec 2013 wavelet, Tandur yellow, azure, imperial blue, ocean blue,
Tandurgrey, Jet Grey, Kota Brown, Verde, Sandy Straw,
Kota Brown, Honey Fern)
11 Sigma Test Report No 9140130024 Monsoon (Commonly known as Platinum Black)
dated 25 Mar 2014
12 Sigma Test Report No 914130025 Ebony Green
dated 25 Mar 2014
13 Sigma Test Report No 914013023 Porphyry (Leather Polished)
dated 04 Feb 2014 )
Granite ‘
14 Sigma Test Report No 21002218 Stone (Granite), Manga Red Granite.
dated 22 Feb 2020 , 1005788 dated 24 Jul
2014
and 9131107011 dated04 Jan 2014
Slate and Quartzite
15 Sigma Test Report No 1016329 Stone (Slate and Quartzite) Slate & Quartzite

Stone Veneer

16.

Applus Test Report No: 19/19795-1133 Part
1 &Part 2 dated 02 Jul 2019 and Sigma Test
Report Nos:

1. 500120 4 dated 29 May 2019

2. 22000918 dated 08 Jun 2019.

3. 22001011 dated 10 Jul 2019.

Stone Veneer

4%

anaging Director
International Certification Services Pvt. Ltd.

Validity of this certificate is based on periodic audits of the EC Directive defined by the Technical statement and

its contingent upon prompt, written notification of significant changes to the EC Directive and/or its
components thereof shall be immediately communicated to ICS.

22/23, Goodwill Premises, Swastik Estate, 178 CST Road, Kalina, Santacruz (E), Mumbai — 400 098, Maharashtra, India. Tel.: 022-42200900




